WASTEWATER MANAGEMENT PLAN

for

HUNTERDON COUNTY, NEW JERSEY

Amending the Areawide Water Quality Management Plans for:
Upper Delaware Water Quality Management Planning Area
and

Upper Raritan Water Quality Management Planning Area

PREPARED BY:
Ken Bogen PP, AICP
Principal Planner
Hunterdon County Planning Board

PREPARED FOR:
The Hunterdon County Board of Chosen Freeholders
(Hunterdon County Wastewater Management Plan Agency)

JAN §.1 7014

Submitted: January 2014






Table of Contents

LIST OF TABLES 3
LiST OF MAPS 3

L. INTRODUCTION..........c0c... srsesssassesnssssssieinsassssasasasessassass e nssassnsnasaes sas 4
ALTERNATIVE ASSIGNMENT OF WASTEWATER MANAGEMENT PLANNING RESPONSIBILITY 4
[...]
S91°0 (SSYW)AVQA ¥3d SNOTTVD NOITIIN SN[EA SSOID JUSNIY|  IUB[ JUSWIBAL] NIYT, 10 HNpUoD U] ‘MO[]|  E€1/1€/10 €1/10/10 | INVTd INTFALLVIEL YHLVAMILSY M NAOLHONTIA|  1£86Z00IN|
L0 (SSVINAVA ¥3d SNOTTVD NOITTIN SNJBA SSOID JUAN[IA| IUe[d JUSULESL ], MUY JO UNpUo) U ‘moly|  ZI/1€/T1 TUI0/C1 | INVId INSNLVIIL JALVMILS VM NMOLBONTYS|  [£86Z00IN
901°0 (SSYIW)A YA ¥9d SNOTTVO NOITTIA SM[EA SSOID JUSMIYH |  JUB[J JUSUNESI] MUY J0 YNPUO) Uf “MOL| TI/0€/11 CI/IONT | INVId INFWLVHEL SELVMILSVM NAOLHONTIA|  1€86Z00LIN]
afesaay Auend) uondiidsaq siup Apueng| uondirdsaq Juiog ajdureg ‘axqqe uondirdsa(g Jajowreted WIAIQ| Ieq puy | Aeq HeIS awep Aoy # MWy
anjep pajtodoy SHAIIN

S3AdrN Aq Ble-dING SFAAMN













State of Nefr Jersep

DEPARTMENT OF ENVIRONMENTAL PROTECTION

CHRIS CHRISTIE DIVISION OF WATER QUALITY BOB MARTIN
Governor - MUNICIPAL FINANCE & CONSTRUCTION ELEMENT Commissioner
BUREAU OF ENGINEERING AND ENVIRONMENTAL REVIEW
KIM GUADAGNO ENVIRONMENTAL REVIEW SECTION
Lt Governor MAIL CODE 401-03D
P.O. Box 420

TRENTON, N.J. 08625-0420
TELEPHONE (609 633-1170

Fax (609) 633-8165
wx (609) August 31, 2011

To All Interested Government Agencies and Public Groups:

In accordance with procedures established to evaluate projects that have applied for assistance
under the New Jersey Environmental Infrastructure Financing Program, an environmental review
has been completed for the proposed project described below: -

Project Name: Frenchtown Borough Wastewater Treatment Plant Upgrade,

Expansion and Relocation

Project Number:  340331-01

Purpose of Project:  The components of the Frenchtown Borough Wastewater Treatment Plant,
which discharges to the Delaware River, are more than forty (40) years
old, near the end of their service life and in need of replacement. The plant
does not have sufficient capacity to meet the current and future wastewater
treatment needs of the Borough. A new facility will be constructed which
will ensure compliance with the Delaware River Basin Commission
Special Protection Waters and NJDEP treatment requirements and provide
sufficient capacity for the present and future needs of the Borough.

Project Originator:  Frenchtown Borough
Project Location: Frenchtown Borough, Hunterdon County

Project Description: The improvements consist of the installation of the following facilities: a
new, flood-proof, influent pumping station; a combined fine screen and
grit removal system; an oxidation ditch; two final clarifiers; new return
activated sludge pumps; a sludge storage tank with odor control; disc-type
effluent filters; post-aeration; an upgraded UV disinfection system; a
coagulant storage and feed system and ancillary site improvements as
required.

New Jersey is an Equal Opportunity Employer i Printed on Recycled Paper and Recyclable




Proposed
Project Cost: $13,632,500

Proposed Loan: $13,632,500

The environmental review for this project indicates that no significant environmental impacts
will result from the proposed action. This decision is based on a careful review of the data
submitted in support of this proposed project. All documents submitted are on file at the New
Jersey Department of Environmental Protection (Department), where they are available for
public review upon request. A copy of the Environmental Appraisal prepared by the Department
for the proposed action is enclosed. :

Based on the results of the environmental review, the Department has made a preliminary
decision to assist this project under the New Jersey Environmental Infrastructure Financing
Program. This decision allows the applicant to retain eligibility under this program but is not a
commitment of federal or state funds for the project. Comments supporting or disagreeing with
this decision or the Environmental Appraisal may be submitted to the Department for review.
All comments must be received within thirty days of the date of this letter. Please address your
comments to: Anthony Puniello, Ph.D., Section Chief, Environmental Review Section,
Municipal Finance and Construction Element, Mail Code, 401-03D, P. O. Box 420, Trenton,
New Jersey, 08625-0420. After evaluating any comments received, the Department will make a
final decision at the conclusion of the comment period.

Very truly yours,

@,ﬂ for.bdC

Eugene J. Chebra, P.E.

Acting Assistant Director

Municipal Finance and Construction Element
Division of Water Quality

Enclosure



ENVIRONMENTAL APPRAISAL

L Project Identification

Project Name: Frenchtown Borough
Wastewater Treatment Plant Upgrade,
Expansion and Relocation

Name and Address Borough of Frenchtown
of Applicant: Borough Hall
Second Street
Frenchtown, NJ 08825

Project Number: ‘ $340331-01
Project Location: Frenchtown, Hunterdon County
1L Project Description

The Borough of Frenchtown (Borough) encompasses a land area of 1.22 square miles and
is located in western Hunterdon County. The Borough is bordered by Alexandria
Township to the north, Kingwood Township to the east and south and the Delaware River
and the State of Pennsylvania to the west (Figure 1). According to the U.S. Census
Bureau, the population estimate for Frenchtown Borough is 1,467 and the current
population for the sewer service area is estimated to be 1,373.

The areas of proposed construction are the Frenchtown Wastewater Treatment Plant
(WWTP) and Department of Public Works (DPW) sites which are located within the
Borough (Figure 2). Presently, the WWTP site contains the treatment plant facilities and
the DPW site houses a shed and recycling storage area. The majority of Frenchtown
Borough residents, with the exception of approximately 25 properties that are on septic
systems, and all Frenchtown Borough commercial establishments are served by the
WWTP. The Frenchtown Borough WWTP does not provide sewer service to any
residential, commercial or industrial users located outside Frenchtown Borough.

The WWTP discharges to the Delaware River between Hancock, NJ and Trenton, NJ.
This discharge has been reviewed by the Delaware River Basin Commission (DRBC) as
Special Protection Waters. Also, the existing wastewater treatment plant is authorized to
discharge to the Delaware River in accordance with New Jersey Pollutant Discharge
Elimination System (NJPDES) Discharge to Surface Water Permit No. NJ0029831.




Most of the components of Frenchtown Borough’s WWTP are more than forty (40) years
old, near the end of their servicc lifc, and need replacement. The proposed upgrades to
the existing plant will trigger compliance with the DRBC’s Special Protection Waters
requirements which include a higher level of treatment that the existing plant can achieve.
The WWTP has received more flow on a monthly average basis than the NJPDES
Discharge to Surface Water permit’s flow value, presenting operational challenges in
achieving reliable compliance with the mass loading limitations.

The WWTP does not have sufficient capacity to meet the current and future needs of the
Borough. The plant is currently receiving 0.19 million gallons per day (MGD) although
the NJPDES permit’s discharge limitations are based on an average flow of 0.15 MGD.
The flow for the existing Wastewater Management Plan is 0.15 MGD. For the proposed
project, Frenchtown Borough has estimated that build-out of its service area (Figure 3)
will result in 236 additional units being connected to the system including 25 units which
are currently using septic systems. The proposed project will upgrade the WWTP to a
design capacity of 0.26 MGD annual average flow which reflects the 20-year need
(N.J.A.C. 7:22-10) for the project (Tables 1, 2 and 3). The Frenchtown chapter of the
Hunterdon County Wastewater Management Plan is being developed to include the 0.26
MGD flow. Requests for modifications to all existing permits and approvals necessary
for the plant’s operation under this increase in flow will be submitted by the Borough of
Frenchtown. When the Wastewater Management Plan is adopted, the Borough will apply
for a modification of the NJPDES permit to accommodate the 0.26 MGD flow.

The proposed project is to replace the existing plant with a new facility that enables
compliance with Delaware River Basin Commission (DRBC) Special Protection Waters
and New Jersey Department of Environmental Protection (NJDEP) treatment '
requirements. It will also improve the quality of effluent discharged to the Delaware
River and provide sufficient capacity for present and future needs of the Borough
including the elimination of the remaining septic systems,

The proposed WWTP facilities are to be constructed adjacent to the existing plant, which
will be demolished once the new WWTP is placed into operation with the exception of
the existing pump station wet well and UV disinfection structure which will remain
(Figure 4).

The proposed improvements consist of the following:

* A new, flood-proof influent pumping station with flood-tight access
hatches. Pump replacement will be sized for the design peak hourly flow.

¢ A new combined fine screen and grit removal system (“complete plant”)
sized for the design peak hourly flow.

* A new oxidation ditch to provide biological activated sludge treatment and
sized for the design maximum monthly flow. The tankage will be
constructed as oval shaped concentric channels.




e Two new final clarifiers to settle mixed liquor suspended solids (MLSS)
from the oxidation ditch effluent for return to the oxidation ditch. The
final clarifiers will be sized for the design maximum monthly flow.

e New return activated sludge pumps within the new Operations Building,
sized for the design maximum monthly and peak hourly flows.

¢ A mixed sludge storage tank, with odor control, for temporary storage of
wasted MLSS to be disposed of offsite. The storage tank will be sized for
the design maximum monthly solids production.

e New disc-type effluent filters designed to achicve the anticipated future
effluent limitations and sized for the design peak hourly flow.

o The existing disinfection building retrofitted to provide post aeration
designed to meet the anticipated future effluent dissolved oxygen limit.

e The existing UV disinfection building retrofitted with upgraded UV lamp
technology designed to meet effluent limitations. The new system will be
sized for the design peak hourly flow. A Tlchlcx-type check valve will be
added to the plant effluent line to prevent river water from backing-up into
the UV disinfection structure during flooding conditions. The existing
Parshall flume will remain to meter the flow rate of treated effluent
discharged to the Delaware River.

e A coagulant storage tank and metering pump system for phosphorus
removal will be installed in the new Operations Building.

Ancillary site improvements will be installed as required to support the upgraded and
expanded facility.

As a result of the construction of the proposed WWTP, the existing DPW structures on
that site will be demolished. A new DPW facility is proposed to be constructed adjacent
to South Washington Street (Figure 5).

1L

Evaluation of Alternatives
A. No Action

Under the “No Action” alternative the Frenchtown Borough WWTP will continue
to degrade. This would ultimately lead to failure over time and the remaining
septic systems would be unable to tie-in to the sewer system. This alternative
would also result in a degradation of the quality of the discharge being released to
the Delaware River. Therefore, this alternative was not selected.

B. Upgrade with Sequencing Batch Reactor

Sequencing batch reactors (SBRs) typically have a smaller “foot print” compared
to most variations of the activated sludge process and are used to provide stringent
treatment. An advantage of a sequencing batch reactor (SBR) is that the cycle




1v.

times can be adjusted to optimize performance. However, under this alternative,
both influent flow equalization and decant equalization would be required, and the
flow must be pumped multiple times through the equalization tanks and SBR
tankage. This would result in higher energy costs. Therefore, this alternative was
not selected.

C. Upegrade with Extended Aeration “Package” Plant

While a package plant would have a reduced construction period, the
disadvantages include a higher capital cost, higher energy costs and a shorter
ultimate service life due to the use of metal tankage. Therefore, this alternative
was not selected.

D. Upgrade with Constructed Wetlands

The use of Constructed Wetlands for this project would require 21.7 acres to treat
an annual average flow of 0.26 and 34.2 acres would be required to treat a
maximum monthly flow of 0.41. This amount of land is not available for use in
this project. For this reason, this alternative was eliminated from consideration.

E. Process Change to Oxidation Ditch (Selected Plan)

As presented in detail at the beginning of this document, the proposed project
consists of a process oxidation ditch with three concentric channels followed by
two final clarifiers. Internal piping within the oxidation ditch would enable
individual channels to be removed from service for maintenance if required.

Specialized designs can be used during severe peak flow events to ensure that the
biological process is not adversely affected. An influent flow equalization tank
would not be needed for this alternative, eliminating the cost of its construction
and reducing energy costs. The oxidation ditch is the most energy efficient
alternative. For these reasons, this alternative was selected.

Environmental Consequences of the Selected Plan

A, Direct and Indirect Impacts

Water Quality and Hydrology

The technologies installed during this project will be used to provide treatment
equivalent to or more stringent than the anticipated effluent limitations for the
treatment plant. Properties currently using on-site systems will be able to connect
to the upgraded WWTP which could prevent local groundwater contamination.
Without an upgrade to the treatment plant and the ability to eliminate the




remaining septic systems within the Borough, the effluent quality could degrade
over time adversely impacting the existing water quality of the Delaware River.
The proposed upgrade would provide an increased level of protection to surface
water and groundwater and an improved ability to comply with mandated effluent
limitations. Construction activities may result in short term erosion and
sedimentation of surface waters. These impacts will be minimized by requiring
proper erosion control measures to be used during construction.

Plant and Animal Communities

Since the construction of the plant would primarily be within previously disturbed
land, there are no anticipated long-term impacts to the plant and animal
communities on the project site. The construction of the plant and DPW buildings
may cause short-term impacts to the animal communities due to noise and traffic.
Animals that typically use the maintained/grassland portion of the site may avoid
this area and seek a similar habitat on lands adjacent to the plant during
construction activities. There are no sensitive species of plants or animals on the
DPW site. ‘

Air i

No significant direct, long-term adverse impacts on air quality are expected as a
result of this project and no significant point sources of air pollution will be
created as a result of this project. Some short-term impacts on air quality may
include increased vehicular emissions from construction equipment. These
impacts will be temporary, localized and minimized by requiring proper operation
and maintenance of construction equipment.

The proposed upgrade will reduce the potential for nuisance odors and there will
be a reduction in greenhouse gas emissions due to the installation of solar panels
on the WWTP and DPW buildings. There are no negative impacts to air quality
anticipated from the implementation of this proposed project.

Noise

There will be some short-term, localized noise impacts during the construction
period. However, this activity will be a temporary construction phase and will
only be permitted Monday through Friday between the hours of 7:00 AM. and
6:00 P.M. No driving, pulling, or other operations entailing the use of vibratory